
 

 
Bangladesh Economic Zones Authority 

Prime Minister’s Office 

 
 

DETAIL STUDY ON TOTAL WATER DEMAND AND WATER 
AVAILABILITY FOR SABRANG AND NAF TOURISM PARK 

 
 
 
 

                                                         

 

Final Report (Phase-1) 

 

November, 2020 

 

 
 

 
 

 
INSTITUTE OF WATER MODELLING (IWM)   

  



 
Bangladesh Economic Zones Authority 

Prime Minister’s Office 

 

 
DETAIL STUDY ON TOTAL WATER DEMAND AND 
WATER AVAILABILITY FOR SABRANG AND NAF 

TOURISM PARK 
 

 
 
 
 
 
 
 
 
 
 
 

 

 
 
 

Final Report (Phase-1) 

 

 

November 2020 
 

 

 

 

INSTITUTE OF WATER MODELLING



 Detail Study on Total Water Demand & Water Availability Assessment for Naf & Sabrang Tourism Park 
[...]
nuclear plant, thermal power plant, steel and metal plants when heat is sufficient to support 

the distillation. A mixed combination of RO and MED desalination in power plants is another 

option when cooling, processing or even drinking water supply is needed for the specific 

project. This hybrid desalination technology is often adopted in centralized industrial parks. 

7.4.2 Global Practice of Desalination Plant 

Desalination Plant in India 

The Minjur Desalination Plant is the largest desalination plant in India completed in 2010. It is 

in Chennai, India, on the coast of the Bay of Bengal and supplies water to the city of Chennai. 

Water from the plant is utilized mainly for industrial purposes. It also supplies water for public 

usage for an estimated population of 1,000,000. This RO plant produces 100 MLD of 

desalinated water from 273 MLD of sea water. The cost of this plant is 48.66 Indian Rupee 

(US$0.7) per m3 of water.  

Second largest RO plant, the Nemmeli water Desalination Plant is located at Nemmeli, Chennai, 

on the coast of the Bay of Bengal that supplies water to the city of Chennai and commissioned 

on February 2010. The capital cost of the plant is 5,333.8 million Indian rupee (US$ 78 million) 

with production capacity of 100 MLD. The production cost of treated water at the plant has 

been calculated as 30 Indian rupee (US$ 0.44) per m3. 

Another desalination plant with a capacity of 150 MLD at a cost of 10,000 million Indian rupee 

has been planned, which will come up on the 10.50 acre plot of vacant land near the existing 

plant. 

Desalination Plant in Singapore 

Singapore’s National Water Agency PUB has construct two desalination plants with a combined 

capacity of 100 million gallons (455 MLD) that can meet up to 25% of Singapore’s current water 

demand. Three more desalination plants would be completed by 2020. They have planned to 

meet up to 25% of Singapore’s future water demand by 2060 through sea water 

desalination.    The 1st Plant, SingSpring Desalination Plant was commissioned on September 

2005 with capacity of 30 million gallons (137 MLD). The capital cost of this plant was US$ 300-

400 million. The price of desalinated water in the first year of delivery was set at S$0.78 (US$ 

0.57) per m3. The 2nd Plant, Tuaspring Desalination Plant was constructed in 2011 having 

capacity of 70 million gallons (318 MLD). The price of this plant was set of S$0.45 (US$ 0.33) 

per m3 in the first year of delivery. 



 Detail Study on Total Water Demand & Water Availability Assessment for Naf and Sabrang Tourism Park 

 98   Final Report (Phase-1) 

In Singapore, seawater is processed into desalinated water which is then blended with treated 

water from the reservoir for distribution to homes and industries. 

 

 

Figure 7.8: Flow diagram of Tuaspring Desalination Plant in Singapore 

Desalination Plant in Israel 

Currently, about 60% of Israel’s domestic water demand is met through desalination – the 

process by which salt and other impurities are removed from seawater to produce 

potable water. By reverse osmosis technique seawater is forced through ultra-fine membranes 

that filter out larger salt molecules – was pioneered by Israeli scientist Sidney Loeb in the 1960s 

at Ben-Gurion University (BGU), which is located in the Negev, Israel’s largest desert. There are 

three desalination plants in Sorek, Ashkelon and Hadera, along Israel’s coastline. These plant 

produce 600 million cubic meters of potable water daily. The production cost of Sorek plant is 

only US$ 0.16 per m3 and Israeli households pay about US$30 a month for their water supply.  

 

Figure 7.9: Sorek desalination plant in Israel 

7.4.3 Factors Driving Desalination Industry 

Medium to large scale desalination plants normally need large investment to support the 

technologies, engineering and construction involved. So far, privatization in the desalination 

plant market is in its developing stage with 70-80% of the projects financed by the industry end 

users or the government. 



 Detail Study on Total Water Demand & Water Availability Assessment for Naf and Sabrang Tourism Park 

 99   Final Report (Phase-1) 

Build-operate-transfer (BOT) or Design-build-operate (DBO) modes of business are expected to 

become prevalent for desalination projects. Direct incentives or funds from the Govt. is needed 

to facilitate implementation of desalination projects. Financing is the biggest issue preventing 

many technology suppliers to tap into the desalination market opportunities. 

It is estimated that for a 50,000 m3/day desalination plant, the overall investment can be up to 

U$30 million or more, which is almost three to four times the cost of a water treatment plant 

with the same treatment capacity. Medium to small engineering or investment companies find 

it difficult to develop such projects due to a lack of financial muscle. This leaves only companies 

with strong financial support and experience in the desalination water business to step up and 

become significant contenders in this market. 

Befesa and Aqualyng projects are good examples of innovative financing practice, taking 

advantage of the 'non-recourse' financing mode that relies 70-100% on local bank loan 

(Tsingtao Befesa Desalination Plant, 100,000 m3/day, 2009; Caofeidian Desalination Plant, 

50,000 m3/day, 2010). 

7.5 Major Impacts on Desalination Cost 

Factors that have a direct and major impact on desalination cost include, but are not limited 

to, desalination technology,  raw and product water quality, type of intake and outfall, the 

location of the plant or project, the type of energy recovery used, the price of electricity, post-

treatment needs, storage, distribution, local infrastructure costs, and environmental 

regulations. 

7.5.1 Desalination Technology 

Almost 95% of the installed desalination capacity today is either thermal (35%) or membrane 

based (60%) technology (Ghaffour, et al., 2012).  Each type of system varies considerably in 

footprint, materials of construction, equipment, pre-treatment requirements, power and 

steam requirements, amongst other differences.  The technology selection will also determine 

the type of chemicals that will be used for pretreatment and post-treatment which impact 

operational costs. 

7.5.2 Location 

The site where a desalination facility is constructed can have a major impact on the overall 

costs of the project. The plant should be located as close as possible to the intake source to 

avoid higher costs for intake pipelines and complex intake structures.  Optimal project siting 

will also reduce the concentrated brine discharge line back to the sea. Land acquisition cost is 

also a significant factor required for water transmission main.  Careful considerations are 

recommended for items such as local soil conditions (may require new soil fill or structural 

concrete piles) and close proximity to a reliable power source to reduce the power transmission 

costs. 



 Detail Study on Total Water Demand & Water Availability Assessment for Naf and Sabrang Tourism Park 

 100   Final Report (Phase-1) 

7.5.3 Raw Water Quality 

The site-specific raw water quality can have a major impact on the number and type of 

pretreatment steps and the overall sizing of the desalination plant.  The total dissolved solids 

(TDS) level and temperature of the source water directly impacts the operational costs, as 

higher operating pressures (RO) and temperatures (thermal) must typically increase as raw 

water salinity increases.  Higher raw water salinity may also reduce the feasible product water 

recovery per gallon of raw water for both RO and thermal systems.   Areas near small bays, 

gulfs or channels can have higher local salinity levels, higher total suspended solids, higher 

temperature variations, and higher organic loadings and biological activity compared to water 

in the open ocean.  All these factors add design and construction complexity and, therefore, 

can significantly increase both CAPEX and OPEX costs. 

7.5.4 Intake and Outfall 

Important factors that need to be evaluated are intake type (submerged vs. open intake), the 

distance of the intake relative to the plant, type of intake screens, type of intake structure, the 

type of intake pipeline (buried vs. above ground), and environmental considerations with 

regards to impingement and entrainment of marine life.  Each of these items has a significant 

cost impact. The cost of the intake system can vary from a low of $0.13 million per thousand 

m3/day ($0.5 M million M per MGD) of capacity for an open intake to $0.79 million per 

thousand m3/day ($3.00 million per MGD) for complex tunnel and offshore intakes (WRA, 

2012).  

7.5.5 Pretreatment 

Pretreatment costs are impacted by the type and complexity of the pretreatment system.  The 

type of pretreatment required depends on the raw water quality at the project site.  Some raw 

seawater or brackish surface water sources have a high level of organics and biological activity 

and require more robust pretreatment technologies, such as DAF (Dissolved Air Flotation) and 

UF (Ultrafiltration).  Other raw water sources that use submerged intakes or well-based intakes 

may require less pretreatment, such as a single-step media filtration or MF (Microfiltration).  

According to an article by the Water Reuse Association entitled “Seawater Desalination Costs,” 

pretreatment costs will typically range from $0.13MM to $0.40MM per thousand m3/day ($0.5 

million to $1.5 million per MGD).  At the lower end of this range, conventional single-stage 

media filtration systems are adequate.  Pretreatment costs increase as additional pretreatment 

steps are added, such as two-stages of media filters or media filtration followed by MF or UF 

systems. 

7.5.6 Energy Recovery 

RO systems use high-pressure pumps to overcome the osmotic pressure of the raw feed 

water.  For example, some sea water reverse osmosis (SWRO) plants can require up to 70 bar 

(1000 psig) feed pressures.  The RO concentrate brine stream from this process contains 

pressure energy that can be recovered in order to reduce the overall RO system energy 

requirements.  Energy recovery technologies reduce the overall energy input, thereby reducing 

operating expenditures.  



 Detail Study on Total Water Demand & Water Availability Assessment for Naf and Sabrang Tourism Park 

 101   Final Report (Phase-1) 

7.5.7 Electric Power 

Local energy prices, transmission distance, connection fees, and possibly tariffs at the proposed 

location of the desalination facility play an important role in determining the supply price for 

connected power.  For very large thermal desalination plants, consideration of co-locating the 

facility with a power plant may be promising due to the inherent advantages of such a 

combination.  

7.5.8 Post-treatment 

Final product water quality will determine the specific type of post-treatment that is required. 

A second RO pass may be required to achieve very low TDS levels or reduce the concentrations 

of specific ions, such as boron or chloride, to acceptable levels can be an expensive option.  A 

two-pass RO system will typically be 15 % to 30 % more costly than a single pass RO system 

(WRA, 2012).  

Also, stabilization of the product water typically requires a pH adjustment and the addition of 

bicarbonate alkalinity, which can be done using a combination of carbon dioxide, lime and/or 

sodium hydroxide and, again, this adds additional cost. 

For desalination plants located on a coast in close proximity to the communities using the 

water, land is usually priced at a premium. The cost of locating a facility closer to the point of 

use and a suitable power source should be weighed against the costs associated with additional 

intake and discharge pipeline right of ways, pipeline costs, materials transport, permits, labor 

and maintenance associated with moving a plant farther away from the coast or distribution 

service area (WRA, 2012).  

7.5.9 Local Infrastructure Costs 

Infrastructure costs include items such as earthworks, concrete, steel, structures, drainage, and 

building materials.  Depending on the location of the plant, the costs for each of these items 

can vary significantly.  Remote plant locations that are located far from industrial cities will 

typically have to incur higher construction costs vs. plants that are constructed near concrete-

producing facilities and industrial zones that have an ample supply of building materials.  

7.5.10 Environmental Regulations 

Each geographic region will have its own set of environmental rules and regulations, and these 

can also vary from state to state within a single country.  For example, permitting costs for 

projects in California are almost four times the typical permitting costs in Florida (WRA, 

2012).  California has more stringent regulations and/or guidelines for potable water 

production compared to those in Texas or Florida, which adds regulatory cost to a desalination 

project.  Longer environmental review periods can also lengthen the project schedule, which 

typically results in higher project costs as well.   



 Detail Study on Total Water Demand & Water Availability Assessment for Naf and Sabrang Tourism Park 

 102   Final Report (Phase-1) 

7.6 Cost Components of a Desalination Plant 

7.6.1 CAPEX 

CAPEX is subdivided into the two major categories of direct and indirect costs.  Direct costs 

include equipment, buildings and other structures, pipelines, and site development, and are 

typically in the range of 50% to 85% of the total CAPEX.  The remaining indirect costs include 

financing interest and fees, engineering, legal and administrative costs, and contingencies 

(Ghaffour, et al., 2012).  The typical CAPEX cost and components for most desalination plants 

can be further divided into nine parts, as follows: intake and raw water conveyance; 

pretreatment; desal treatment; post-treatment; product water pumping and storage; electrical 

and instrumentation system; plant buildings, site and civil works and balance of plant; brine 

discharge and solids handling; and miscellaneous engineering and development costs.  Other 

costs, such as financing fees and other commercial related fees, also have to be 

considered.  Figure 7.10 shows one example of a CAPEX cost breakdown for an SWRO plant.  

CAPEX, to a significant extent, depends on scale with larger desalination plants costing less per 

million gallons of installed capacity.  Based on Figure 7.11, a medium size 10 MGD SWRO plant 

would cost about $80 million to build and a large plant, such as the 35 MGD Carlsbad SWRO 

plant near San Diego, would be expected to cost $250 million.  Note: Due to environmental, 

permitting and construction issues, that plant ended up costing much more. 

 

Figure 7.10: Typical SWRO desalination plant CAPEX breakdown  



 Detail Study on Total Water Demand & Water Availability Assessment for Naf and Sabrang Tourism Park 

 103   Final Report (Phase-1) 

 

  Figure 7.11: Unit construction cost vs. capacity for SWRO plants 

7.6.2 OPEX 

Operating costs (OPEX) generally fall into two broad categories: fixed costs (such as labor, 

administrative, equipment and membrane replacement costs, and property fees/taxes [as 

applicable to the locality], etc.) and variable costs (such as power, chemicals, and other 

consumables. (Arroyo, et al., 2012).  The typical OPEX cost and components for most 

desalination plants can be further subdivided into nine parts comprising of the followings: 

power consumption, consumables, solid waste, chemicals, labor, maintenance, equipment 

warranty, balance of plant & utilities, and other fixed costs (administration, spares, 

contingency, etc.), as shown in Figure 7.12.  